CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

10004586

Page / Pagina:

117

Date / Dia: 26 January 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’'s Works Order N° / Confirmacion de Venta:

N/A N/A 128676/07
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:
AP| SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-1245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33 FT 418.012 FT 17068.202 LB 40.52 LB/IFT
273.1 X 9.3 MM 6.00/6.50 MTS 127.410 MTS 7742.000 KG 60.50 KG/M

- [AM As manufaoturedISegun proceso de fal {
B Bodleuerpo

L Longrtudmal 1 Longitudma

Lo lmtxal length I Longitud inicial

Specimen condition Specimen dimensions Test Y.S. UT.S Y.S/MT.S Elongation / Alargamiento
Heat N° Sample N° | Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reqg.
Colada N° | MuestraN®} Ls Sc | Type| Ori Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamano Seccion | ensayo [Max: -- Max: = -
mm mm2 lci MPa MPa in Yo %
42341 15-8LD9 B AM Ss L 38.03 X 09.37 363,57 RT 302 464 0,65 2 27.8 42.0
42341 15811 B AM Ss L 38.08 X 08.30 354,14 RT 306 472 0,65 2 276 42.0
42341 15813 B AM Ss L 38.11 X 09.54 363,57 RT 319 477 0,67 2 27.8 42.0
45890 19478 B AM Ss L 37.8X09.03 342,24 RT 352 510 0,69 2 274 | 420
46399 15479 B AM Ss L .38:09:X:09.06 345,10 RT 339 LG 68 2 27.5 40.0
46401 ). 19978 B | am | ss {1 s7e3xoes1 | seo7t |oRT 328 ‘ 2. o171 | 400
46858 ) o1s481 B AM | ss| L | 38x0018 "343 84 | RLL 334 '13 o ers | 360 |
ricacion " Ls: Location of samplelUbtcamon de la muestra Ori: Orientauon/ Orientacion. "'

Max: Maximum / Maximo
Min:Minimum/Mihifnc' o
Obt: Obtained / Obtenido -

.~ Req. Max: Requlred maximum / Méximo requerido :

Sc: Specimen condition / Condicion de la probeta
" Ss: Strip specimen/ Muestra yrectaﬁgular ‘

11.T.S: Ultimate terisile strength /. Resistencia

Y.S: Yield strength/ Fluencia

This ceft-‘ﬁ:ata is: lssued by a compmenzed system an

alid with electronic signature. On the ongmai ceﬁcate the hade mark green colored %
“Tenans" is stamped tn case the owner of the original oamﬁcate would release a copy of it, he must attest its conformity to the original one taking
upon: hnmseli the respons;bmiy for any unlawmi or not allowed use. Any alteration and/or falsification wilt be subiectad 1o the law.

Este certificado se emite mediante sistema computarizado y es: vardadc con firma electronica.
Tenaris color verde. En caso de que el poseedor del certificado entregue tina copia, debera garantizar {a.conformidad con el original haciéndose
responsable por cualquier usc ilegal o indebido. G i

El certificado original posee impreso el logo

ion y/o falsificacion estara sujeta a la ley.
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

10004586

Page / Pagina:

2/7

Date / Dia: 26 January 2010

B9 1800 fax

——————————————————
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DE C.V.

N/A

Customer’s Order item / Orden Cliente -

Itern:
N/A

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:
128676/07

Manufacturing Process / Proceso de Manufactura:
SEAMLESS HOT ROLLED
LAMINADO EN CALIENTE SIN COSTURA

Praduct Type / Tipo de Producto:
LINE PIPE SEAMLESS
CONDUCCION SIN COSTURA

Surface / Superficie:
VARNISHED
BARNIZADO

Standard or Specification / Normas o Especificaciones:
AP! SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-L245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33FT 418.012 FT 17068.202 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/ 6.50 MTS 127.410 MTS 7742.000 KG 60.50 KG/M

Composition % / Composicién %
X100 X 1000 X 10000 X 100
C Mn Si Cr | Mo S P Ni \ Cu Al Sn | As | Nb Ti Ca B N jCol. 1{Col. 2} Col. 3|
H Max 28 1120} - 40 15 | 30 30 | 400 ] 80 | 400 - - - - - -- - - 6 100§ 15
Min - 29 10 - - - - - - - - - - - - - - - - - -
HeatN° | Sample N° [P Max | 28 | 120 ~- 40 15 | 30 30 {400] 80 | 400 -- - - - - - - ® | 100 | 15 |
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - -
22341 00007 H 7716/ ]26] 6009 0] 8] 2017 G [i7.7] ©
15809 P 17 67 28 | 6 |08} 22 0 79 | 20 6 Q. {1771 0O
. 15810 P 17 | e7.} 28| 6 | o821 0179 21] s o |17} oo}
o 15811 P 17 167 | 28 6 |os 0] 78 20 6 0 1178 0
15812 P 17 67 | 281 6 108 Q0 {1 78 20 5§ | 3 0 l176] 0 |
115813 P 177 {67 | 281 6 | o8 o ]lml22]6]}3 9:|176) .0
. 15814 P 28] 6 fos : o}l7mflo]e |3 , 0 |178) 0
00001 H 29 3 |15)28) 13 4]0 }ee|o|e| s x 0 0 |181] 0
1947& P ; _:29/ 1 4 161 321 12 | 40 Q 96 | 21 8 4 0 0 0 192] 0
19479 P 29f 4 |16|32)13J40f0foes|2]fs|a olnuto 0 {191} 0
. booo1 H 28| 6 |23f64a] 7 60| 201071 23|14| 3] 03 |23| 0] 74)02[3a2]05]|
15479 P 28 8 251951 101 70 0 ] 201} 19 14 1 4 0o}l o2 0 74 0 |356] 0
15480 P 29l 6 |26l59]l10frc] o194 1913} 4]o}ofj22o]o|7a]o|3]o0]|
00001 H 28] s J3alas)oleo] 2177|2212} 3} 1] 3]z2] o}f74]03}|33]f0s6
19978 P 20} 7 jas)sel12] 0] o}lisl2r]12] 3]0 of1] o]7a] o |3s3] 0
19979 P 29t 7 }larlsel13fjeo] o fsl2r|i2] alofolie]|o]|7ralolasiol
_mom_ H 28| 4 23] 22] 11 B a0 ) o1 19] 9 alojole]olre] o2 o__
This certhcate 1S ¢ by a computenzsd system and it is valid with electronic signature. On the original certificate . -mark green 1 E: cemﬁcado se emite mediante sistema computari; Ve cﬁn firma electronica.  El certificado original posee impreso el logo
"Tenaris” is stamped. In case the owner of the original certificate would release a copy of it, he must aftest ifs confarmlty to the original one takmg' 'lor verde. En caso de que el poseedordel cemﬁcadn entregue Una copia, debera gararitizar la.conformidad con el original haciéndose
upon himsalf the respons&bxhty for any unlawiul or not aliowed use, - Any alteration andjor falsxﬁi:ahun wnllbesubjec(ed te the law. respo sabie por cualquier uso ilegal ¢ indebido. Cuaiqmer alteracion y/o falsificacion estara sujeta ala ley.:
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

10004586

Page / Pagina:

3/7

Date / Dia: 26 January 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer's Order Item 7 Orden Cliente - [tem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 128676/07
Manufacturing Process / Proceso de Manufactura: Product Type / Tipc de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:
APl SPEC 5L,0CTOBER 1, 2007

Steel Grade /' Grado de acero:
BIX42-1.245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/2133 FT 418.012 FT 17068.202 LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/ 6.50 MTS 127.410 MTS 7742.000 KG 60.50 KG/M

Composition % / Composicion %
X 100 X 1000 X 10000 X 100
C Mn Si Cr Mo i) P Ni \4 Cu Al Sn As Nb Ti Ca B N [Col. 1|Col. 2{Col. 3
H Max 28 | 120 - 40 15 30 30 | 400} 80 | 400 - - - - - - - - 6 100 | 15
Min - 29 | 10 - - - -- - - - - -- - - - - - - - g
Heat N” Sample N° [P Max 28 | 120 - 40 15 30 30 | 400 ) 80 | 400 - - - - - - - - 6 100 | 15
Colada N° | Muestra N° Min ~ 12l -1 -1 ~-1 -1 -1 -1 -1 -1 -1 -T~-1/F-=1T=1-1T-1T-71-=
4685-§ 15481 P 19 66 28 4 221 31 11 40 0 102 ] 20 8 3 [4] 0 19 0 7?? 0 ]204 0
} 46858 15482 P 18 67 28 } 4:p 231 3:p12.] 40 0 1031] 20 8 3 0 0 19 0 76 Q..]208 0

- |Col. 1: SUMA Nb+V
- |Col. 2: SUMA Mo+Cr+Ni+Cu+V

~Col. 3; SUMA Nb+V+Ti
H: Heat/ Colada

Max: Maximum./ Maximo -
Min: Minimum / Minimo

P: Product / Producto

Required values Individuals / Individuales . Average | Promedio . Hardness type HRGC
Valores requeridos Min:-- | Max: 220 | Var - i P Max— Var: - . Tipodedureza 1
Heat N° | Sample N° | Specimen condition | Quad. | Scale . MW 1 ID Vat.
Muestra N° Ls Sc | Escala 1 3 Avg. o 1 2 2 3 Avg. it
Bbtetubite R B— — e
15809 B AM 1 THRBWL 746 | T 73] 722 28] 746 752 1 148 | 749} 07
15811 B am. } 1 IHrBW| 739 | 740 ] 746 | 745 | 754 | 748 7641 | 749 | 750§ 06
15812 B8 am I 1 JHRBWIL 733 ) 744 | 746 | 741} 7541 752 742 | 742 | 742 } 13
15813 B AM ] 1 terew] 753 | 740 | 748 | 746 | 752 | 747 745 | 748 | 747 § 03
15814 B AM | 1 lHrew| 746 | 766 | 755 | 756 | 758 | 75.7 755 | 753 § 754 0.2

This ceftificate is issued by a computerized system and it is valid with electronic signature. On the original Cericate the trade-mark green colored
"Tenaris" is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity fo the original one taking

Juger hirnself the resgnsibilﬁy for any unfawful or not allowed use. Any alteration and/or falsification will be"sdb!ected’}o the law.

Este certificado se emite mediante sistema computarizado y es validado con firma electronica.  El certificado original posee impreso el logo
| Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberé garantizar la conformidad con el original haciéndose
responsable por cualquier uso ilegal o indebido. Cua!guier alteracion !Ioials‘eﬁcacién estara sujetaalaley. .

FOR03171



e —————————————————————
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN

Number / Nimero:

FABRICA 10004586

Page / Pagina:

4/7

Date / Dia: 26 January 2010

N/A

Customer’s Order Item / Orden Cliente -

ltem:

N/A

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:
128676/07

Manufacturing Process / Proceso de Manufactura:
SEAMLESS HOT ROLLED

Product Type / Tipo de Producto:

Surface / Superficie:

LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP SPEC 5L,0CTOBER 1, 2007 B/X42-.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33 FT 418.012 FT 17068.202 LB 40.52 LB/FT
273.1 X 9.3 MM 6.00/6.50 MTS 127.410 MTS 7742.000 KG 60.50 KG/M

Avg: Average / Pmmedw

AM: As manufactured / Segln proceso de fabncat:lon - ';

‘lD tntemal diameter ! Dnametro \nterno
Ls: Location of samplel Ubicacion de la muestra

Required values Individuals / Individuales Average / Promedio Hardness type HRC
Valores requeridos Min:— | Max: 220 | Var - Min:-- | Max: - Var: -- Tipo de dureza 6
Heat N° Sample N° | Specimen condition | Quad. | Scale oD MW ID Var.
Colada N° | Muestra N° Ls Sc Escala 1 2 3 Avg. 1 2 3 Avg. 1 2 3 Avg. ] -
™ 45850 8478 B AW TTTREW] 757 | 766 | 764 ] 762 ] 771 ] 765 ] 765 ] 767 ] 759 768 | 767 ] 05
45830 19479 B AM 1 HRBW| 75.1 74.9 74.2 74.7 753 76.6 76.5 76.1 759 74.4 756§ 14
46399 15479 B AM 1 HRBW | 7586 75.9 75.4 75.6 76.3 76.4 76.2 76.3 76.1 755 75.8 0.7
46399 15480 B AM 1 HRBW| 76.5 771 774 76.9 76.4 76.5 77.2 76.7 76.9 76.9 76.9 0.2
46401 19978 B AM 1 HRBW} 7889 79.2 789 78.9 785 78.6 78.7 79.0 80.1 79.5 0.8
46401 19979 B AM 1 | HrRBW| 783 | 773 | 767 | 774 | 774 763 | 770 ] 774 77| 774 ] 04
46856 | 15481 B AM  foit lHrew] 761 | 765 ) 785 | 773 | 768 | ms | 12| 773 713 | 773 08
i 46858 15482 B AM: 1 HRBW~ 761 76. 0 I 76.1 76.3 775 76 5 | 768 L_77 0 766 767 1 07
Mm. M«mmum I Mnmmo e

MW ‘Middle wall / Centro
OD Ou:smie dxamater/ Diametro externo

' [B. Body ! Guerpo

Max: Maximum / Maximo

Quad: Quadrant/Guadrante i -
- 8c: Specimen condition I Condmion dela probeta

Var: Variation / Variacion

This certiicats IS issued Dy @ computerized system and

st
s valid with electronic signature. On the original cerhﬁc:ate the trane mark green colorsd

Standard / Norma: Standard / Norma:,' : S Standard / Ncrma" : Standard / Norma: ; Standard / Norma:' : :
HeatN® | S¢ Result : HeatN° | Sample N° Result HeatN® | Sample| N° Result HeatN° | Sample N° Result HeatN® | SampleN°] = . Result
Colada N° | Muestra N° Resultado’ ColadaN° | MuestraN®} ~ Resultado. - Colada N° | Muestra N° - Resultado Colada N° | MuestraN* } Resultado Colada N° | Muestra N° ‘Resultado

42341 - 80015 Good / Bueno 19478 Good / Bueno 46401 19978 Good / Bugno 46858 * Good / Bueno

"Tenaris’ is stamped. In.case the owner of the originat cerﬁf cate would release a copy of it, he must attest its conformity to the original one taking
upon hnrnself the responsibility for any uniawful or not allowed use: Any alteration and/or falsification will be subjected 1o the faw.

sable por cualquier usc ilegal o i

Esta certﬁ\:ado se emite mediante sistema compmanzadn ¥ es validado -con firma electronica.
_ [Tenaris color verde. En caso de que el poseedor del cemﬁcado entregua una copia, debera garantizar |a conformidad con el original haciéndose
responsal C

El certificado original posee impreso el logo

g

yk

ion estard sujeta alaley.

FORO03171




CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

10004586

Page / Pagina:

5/7

Date / Dia: 26 January 2010

Customer / Gliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

N/A

Customer’s Order Item / Orden Cliente -

ltem:

N/A

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:
128676/07

SEAMLESS HOT ROLLED

Manufacturing Process / Proceso de Manufactura:

LAMINADO EN CALIENTE SIN COSTURA

Product Type / Tipo de Producto:
LINE PIPE SEAMLESS
CONDUCCION SIN COSTURA

Surface / Superficie:
VARNISHED
BARNIZADO

AP1 SPEC 5L,0CTOBER 1, 2007

Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:
B/X42-L245/L.290 PSL1

Ends/ Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
10.750 X 0.365 INCH
273.1 X 9.3 MM

Schedule / Cédula
040

Length / Longitud:
19.69/21.33 FT
6.00/ 6.50 MTS

Quantity / Cantidad: 20 Pcs/Pz
418.012 FT
127.410 MTS

17068.202 LB
7742.000 KG

Nominal Weight / Peso Nominal:
40.52 LBIFT
60.50 KG/M

Pressure / Presion

Time / Tiempo

Results / Resultado

Unit/ Unidad. Value / Valor

Seconds / Segundos

PSi 2,420

Satisfactory / Satisfactorio

Heat treatment / Tratamiento térmico: Pipe / Tubo

JQuench-media of heat treatment process / Medio de enfnamento del tratamtento térmico:
emperature Scale / Escala de Temperatura: °C :

Water / Agua

As Rolled

Supplementary Information

informacion

P Haria

Manufacmred‘by: TenarisTamsa
Steel making process

FuNy Killed Steel

Electric Arc Fumace-Ladle Furnace- Contmuous Castmg Machme

JFabricado por TenarisTamsa
Fabrlcacmn del acero:

"Tenaris" is stampad

Th\s cettificateis :ss ued by a compu!enzed system and rt valcd with electronic signature. On the ongmal certificate the trade-mark green
In case the owner of the angmal certificate would release a copy of it, he- must attest its conformity to the original one takmg

-JHomo de Arco Eléctrico-Hormno de Afinacion-| Méquma de Colada Continua.

iAcero calmado con aluminio

Tenaris color verde. En caso de que el p del certificado

Es‘ie cem'ﬁcado se emite mediante sistema computatizado y’ ©s validado con fma electronica.

El certificado original posee impreso el logo

upit hirmself the re: aans;b\my for any unl

to the law.

ful or not allowed tise. .Any alteration and/or faisification will be

nsable por cualquier uso ilegal o mdeb:do Cualquxer alteracion yio falsaﬁcaclon estara sujeta ala ley

una copia, debera garantizar la conformidad con el original haciéndose

FOR03171



CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 10004586 6/7
Date / Dia: 26 January 2010
‘ Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden CTi’ente - {tem: Customer’s Reference / Ref. dei Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 128676/07
Manufacturing Process / Proceso de Manufactura: Proeduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOQ
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAP| SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 19.69/21.33FT 418.012 FT 17068.202 LB 40.52 LB/IFT
273.1 X 9.3 MM 6.00/ 6.50 MTS 127.410 MTS 7742.000 KG 60.50 KG/M

Supplementary Information
Informacién Suplementaria
Material free from Mercury contamination Material libre de contaminacion de Mercurio
Not repaired by welding No reparado por soldadura
Non destructive test. Satisfactory Control no destructivo. Satisfactoric
Inspection method Meétodo de inspeccién
- - EMI-FLVI- MP} - -~ EMI - FLVI-MPI - ;
AP! SPEC 5L, 0CTOBER 1, 2007 ,FE.20090101/ASTM A1086,08/ AP! SPEC 5L, 0CTOBER 1, 2007,FE.20090101/ASTM A106,08/
ASTM A53,07/ASME SA106,07 ASTM A53,07/ASME SA106,07
IMATERIAL DE ACUERDO A NACE MR0175-2003 S ~|MATERIAL DE ACUERDO A NACE MR0175-2003
Tamsa Ref 946867 ol ) e Tamsa Ref; 946867

L HeatN® ‘Quantity i Lok N : Weight B Heat N° Quan-t'i-ty oo tengh  } Weight
 ColadaN° | Cantidad . iongitud Peso |1 CotadaN" Cantidad  } longitud | Peso -
o [ (Pieces) om0 m (Tons) . T ™ (Tons)
[P————— — T———
42341 1 1 20.57 6.27 0.378 51.68 3.119
45890 - =3 62.76 19.13 1 164 12.38 0.757
46399 i e 124.51 3795 | 2324
Average leng;?h'- per pipe Nominal weight per pipe-
; Long»tud promedxo por tubo Peso nominal por tubo
: - (kgim)
-60.764
This certifi ca!e Isissued by a computerized syste HEis: vahd' with electronic signature. On the ariginal certificate the trade-mark green calored “JEste certificado se emite i sistema v 'y es validado con firma electrénica.  El certificado original posee impreso el logo
"Tenaris™is stamped ‘In‘case the owner:of the. original certificate would release a copy of it, he must attest its conformity to the original one takmg i Tsnans color verde. En caso de que el poseedor del certificado entregue una copia, debera garantizar ia.conformidad con el original haciéndose -
upon himself the respansrbﬂﬂy for any unlawful or not aﬂowed use. Any alteration and/or &aksmcauon will be sub)actad 1o the law. resp ble por cualquier uso ilegal o indebido. Ci i racion y/o falsi ion estara sujeta a la ley:

FOR03171




CERTIFICADO DE PRUEBAS EN FABRICA Number / Narmero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 10004586 717

Date / Dia: 26 January 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’'s Works Order N° / Confirmacion de Venta:
N/A N/A 128676/07
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steet Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 20 Pcs/Pz Nominal Weight / Pesc Nominal:
10.750 X 0.365 INCH 040 19.69/ 2133 FT 418.012 FT 17068.202 LB 40.52 LB/IFT
273.1 X 9.3 MM 6.00/6.50 MTS 127.410 MTS - 7742.000 KG 60.50 KG/M
This is to certify that the product described here has been manutactured, sampled, tested, and inspected in accordance With Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMVIENT SIGNATU RE

INSPECTION COMPANY
COMPANIA DE INSPECCION
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by -
Company Name: N/A
Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
Quality System Certified DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
S N° 110950/010 ; . e ook Alejandro Molina Iglesias ... Gonzalo Troneoso Torres

S
cumputenzed system and it is valid with electronic signature. On the ongmal oerhf cate the trade-mark green cnlored 0 Este certificado se emite mediante sistema f i ¥y es vali Con fima electronica. . El Gerancado original posee impreso el loge
e the owner of the onginal certificate would release a copy of it, he must attest its conformity 1o the original one taking 2 Tenans color verde, En caso de que el poseedor del certificado emregue una copia, debera garantizar la.conformidad con el original haciéndose
upon himself thna responsibility for any unlawiul or not al&owed use. Any alteration and/or falsiﬁcaﬂon will be subjected 1o the faw. pon sable por cualquier uso ilegal o indebido. Cualquie yl i6n estara sujeta a la ley.
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